SSIL BIN. KT. HD.
CAP CR. W/ WASHER

2% 38" ——— =

3/8° X 1" SSIL
CGE, BOLT W/
WASHER & HEX NUT

r

| -— 2 3/18°

58 3/4"

14 GA. PERFORATED
STL. SHEET

3B X2
STL. BAR

DANE CAP
{ WELDED )

36 x11/4 17 716"

& THN LOCKNJT

310"

\11/15' DA, HOLES

O S=2 SURFACE MOUNT

RRLI LRI
I BN
S AN
R o~
4- 4.
- -- 18.
o 24"
Za-
-
-q”
— 127 ¢ |——
O S§-1 EMBEDMENT
NOTES

© o omnonoossononensmmnanan O
TITPTVITTRTS TTPTTITP TTPTVRT

TRRPATO AP IRICUR DT DRIOTRIT
0 GORO0% 000D OONOOKOD GONO0%0
BpoomNomNONd INOmNonANEOEOn
£pOoONOmNONd INOMIONANHOEOn
0 000040040 GOD0040D 6000040
BpoomNomNONd INOmNonANEOEOn
£pOoOIOmNON INOMIONADHOEOn
(L ssasianssdasssssshosaanid

D ooooomoononaonommondnnommon

8DCOONONNOd DNONNONd DOTNOn
040500400404 00500405 0050040

Q@ oo nomos sessonsnoos seameass O
PP TTAITITS UOATTLTS PO TIRTD

DR ROUR R IO ORI RIS DRIGUAT
GOxOGD00 0D 00O OOD :Ox 00400
DPEomNOmNonanEONnonaPuoDNOma
DPEOmNOmNIOnANEONNONaPEODNOm
GO OO0 4O 0050 040D d:Ox 00400
DPEOmNOmNonAnEoNnonaPuomNOmn
DPEOmNOmNIOnAnEONNONaPEODNOm
GOtx OO0 %0 GOHO O4OD GO 00400

() vpoomommonanmonnonapnommom )

< =

L A Lo

g

\

H——

|=— 12 8/16" !

1/7° X 3 STL BAR

1.) ALL STL. MEMBERS COATED W/ ZINC RICH
EPOXY THEN FOLYESTER FOWDER COATED.

2.) 1/77 X 3 3/4" EXPANSION ANCHOR

BOLTS PROVIDED FOR OPTIONS S-2 & S—4.

2 1/2° SCH. 40
SIL. PIPE
(27/8 an.)

43 5/8” 12 9/16° —

SUPPORT PUST
-—N—/ 1/2" x 3 STl BAR

4

O S5-4 SUB FLOOR

Il ¢ ¢
I

DuMor, inc.

P.0. Box 142 Mifflintown, PA 17059-0142

TITLE
NONE BENCH
DATE DRAWN : 5/16/01
DRAWN BY : AWH REV. DRAWING
DATE REV. ; 01/12/07 NUMBER 127-30 SHEET
REV. BY : ESS B i




NQTE:
1.) DURING ASSEMBLY PROCEDURE;
DO NOT COMPLETELY TIGHTEN HARDWARE.
2.) THE ACTUAL PARTS WILL NOGT BE NUMBERED.
NUMBERS ONLY APPLY TO DRAWING.
3.] SEE SPEC SHEET 1 FOR MOUNTING DETAILS.

STEP 1:
USE

PC. THREE SEAT BASE SUPPORT FOR SURFACE MOUNT [ 5 )
PC. RIGHT SEAT STRAP W/ ARMREST ( 2 )
PC. LEFT SEAT STRAP W/ ARMREST ( 4 )
PCS. 3/8" X 1 1/4" SS. BIN. SKT. HD. CAP SCR. ( 7 )
PCS. 3/8" SS. THIN NYLON LOCKNUT ¢ &)
8 — PCS. 3/8" SS. FLAT WASHER { 10 )
ATTACH RIGHT SEAT STRAP W/ ARMREST 2 ) & LEFT SEAT
STRAP W/ ARMREST ( 4 ) TO THREE SEAT BASE SUPPORT

FOR SURFACE MDUNT { § ) USING HARDWARE ( 7, B & 10 ).
TIGHTEN TO SNUG FT.

1

1
1
4
4

STEP 2
USE 2 - PCS. CENTER SEAT STRAP W/ ARMREST ( 3 )
8 — PCS. 3/8" X 1 1/4” S5. BIN. SKT. HD. CAP SCR. ( 7 )
8 — PCS. 3/8" $S. THIN NYLON LOCKNUT { &)

STEP 4

UPON COMPLETION OF BENCH ASSEMBLY SQUARE ALL
COMPONENTS THEN TIGHTEN ALL HARDWARE.

STEP 3:

MOUNT AND ANCHOR AS SPECIFIED.

SURFACE NOUNT QPTION SHOWN

16 — PCS. 3/8 SS. FLAT WASHER ( 10 ) TEM | QY PART No DESCRIPTION
ATTACH CENTER SEAT STRAP W/ ARMREST { 3 ) TQ STEP 1 1] 3 0-101-00-02 14 GA PERF ST SEAT
ASSEMBLY USING HARDWARE { 7, 8 & 10 ). TIGHTEN TO SNUG FIT. 1 | 1 012741 RIGHT SEAT STRAP W/ ARNREST
) 3 2 D-127-02 CENTER SEAT STRAP W/ ARMREST
SM- _ 4 1 D-127-03 LEFT SEAT STRAP W/ ARNREST
b 3TN LS e s (1) T ooy s e e s
24 — PCS. 3/87 S5. HEX NUT { 8 ) B | 1-11-028 3/8" X 1" 55 GGE BOLT
24 — PCS. 3/8" 55. FLAT WASHER ( 10 ) 7 | n 1-12-111 3/8" X 1 1/4" S5 BIN SKT HD GAP SGR
ATTACH ALL STL SEAT 14 GA PERF. SH. ( 1) TO STEP 2 B | 12 1-20-4019 3/8" 55 THN NYLON LOGKNUT
éﬁgﬁgﬁr USING HARDWARE ¢ B, 9 & 10 ). TRHTEN TO 2 | 1-21-007 3/8 S5 HEX NUT
" (i) Jb 1-22-024 3/8" S5 FLAT WASHER
B ®O ™ none (™" prycH ASSEMBLY
- - DATE DRAWN : 5/15/01
D L I\/I or I nc ORAWN BY : AWH REV. | DRAWING SHEET
7 ™ |DATE REV. : 01/12/07 B NUMEER 127-30
P.0. Box 142 Mifflintown, PA 17059-0142 |rev. By - 58 2062




